



TAWWAB

TAWWAB PHARMA PRIVATE LIMITED



**Narrow the gap between
Doctor, Patient & Pharmacists**

PRODUCT LIST

ANTI DIABETIC

Solid Dosage

Sitagliptin Phosphate 50 mg + Metformin 1000 mg
 Sitagliptin Phosphate 50 mg + Metformin 500 mg
 Sitagliptin Phosphate Tablets 25 mg, 50 mg and 100 mg
 Vildagliptin 50 mg + Metformin 1000 mg
 Vildagliptin 50 mg + Metformin 500 mg
 Vildagliptin Tablets 50 mg

ANALGESICS / ANTI-INFLAMMATORY / ANTIPYRETICS

Solid Dosage

Aceclofenac 100 + Paracetamol 325 + Serratiopeptidase 15 mg Tablets
 Aceclofenac 100 + Paracetamol 500 mg and Chlorzoxazone 500 mg Tablets
 Aceclofenac 100 + Paracetamol 500 mg Tablets
 Aceclofenac 100 mg Tablets

Injectables

Analgine Injection: 500 mg/ml
 Buprenorphine Injection: 300 mcg
 Diclofenac Injection: 25 mg/ml
 Ketoprofen Injection: 50 mg/ml
 Paracetamol & Lidocaine Injection: 75 mg/ml + 10 mg/ml, 150 mg/ml + 10 mg/ml
 Paracetamol Injection: 10 mg/ml, 75 mg/ml, 150 mg/ml
 Pethidine HCl Injection 50 mg/ml
 Piroxicam Injection: 20 mg/ml

General Analgesics

Lysine Acetyl Salicylate: 0.9 gm/vial and 1.8 gm/vial
 Paracetamol & Lidocaine Injection: 75 mg/ml + 10 mg/ml and 150 mg/ml + 10 mg/ml
 Paracetamol: 10 mg/ml, 75 mg/ml and 150 mg/ml
 Pentazocin Lactate Injection 30 mg/ml
 Pethidine HCL Injection 50 mg/ml
 Diclofenac Injection 25 mg/ml
 Ketoprofen Injection 50 mg/ml
 Piroxicam Injection 20 mg/ml

ANTI-INFECTIVE (ANTIBIOTICS/ ANTIVIRALS)

Solid Dosage

Cefixime Tablets USP 200 mg and 400 mg
 Cefuroxime Tablets 125 mg, 250 mg, 500 mg and 750 mg
 Ciprofloxacin Tablets USP 500 mg

Injectables

Acyclovir Intravenous Infusion 25mg/ml
 Amikacin Sulphate Injection: 100 mg/2 ml, 250 mg/2 ml and 500 mg/2 ml
 Amphotericin B for Injection 50 mg
 Capreomycin Sulphate for Injection: 1 gm
 Ceftriaxone 1000 mg + Sulbactam 500 mg Injection
 Ceftriaxone 1000 mg + Tazobactam 125 mg Injection
 Ceftriaxone Injection 1000 mg & 2000 mg Injection
 Chloramphenicol Injection: 125 mg/ml & 250 mg/ml
 Chloramphenicol Sodium Succinate Injection: 1 gm
 Clindamycin Injection: 150 mg/ml (4 ml)
 Gentamicin Injection: 10 mg/ml, 40 mg/ml, 160 mg/2 ml and 280 mg/2 ml
 Kanamycin Injection: 0.5 g/4 ml, 1 g/4 ml and 2 g/4 ml
 Lincomycin Hydrochloride Injection: 300 mg/ml
 Streptomycin Injection: 0.75 gm and 1 gm
 Tobramycin Sulphate Injection: 40 mg/ml
 Vancomycin 1000 mg Injection and 500 mg Injection

External Preparation

Antibodies / Antivirals / Antifungal

Acyclovir Eye Ointment 0.3% w/w
 Betamethasone + Neomycin Eye Ointment
 Chloramphenicol Eye Ointment 1% w/w
 Ciprofloxacin (0.3%) & Dexamethasone (0.1%) Eye Ointment
 Ciprofloxacin Eye Ointment 0.3% w/w
 Fluometholone Eye Ointment
 Hydrocortisone Acetate Eye Ointment 2.5% w/w
 Moxifloxacin Eye Ointment 0.5% w/w
 Neomycin + Polymyxin B + Bacitracin Zinc Eye Ointment
 Neomycin Sulphate 5 mg + Flucinolone Acetonide 5 mg Ointment
 Oxytetracycline Hydrochloride Eye Ointment 1% w/w
 Sulphacetamide Eye Ointment 10% w/v
 Tetracycline Eye Ointment 1% w/v

ANTITHROMBOTIC AGENT

Heparin 1000/ml IU Injection and 5000/ml Injection

HAEMATINICS

Iron Sucrose 20 mg Injection and 100 mg Injection

ERYTHROPOIESIS-STIMULATING AGENTS

Erythropoietin Injection 4000 IU/ml

RESPIRATORY

Budesonide 1mg and 500 mcg capsules for DPI

Budesonide 200 mcg + Formoterol Fumarate 6 mcg capsules for DPI

Budesonide 400 mcg + Formoterol Fumarate 6 mcg capsules for DPI

Levosalmamol 1.25mg and Budesonide 500 mcg capsules for DPI

Salbutamol Respiratory Solution 1 mg and 5 mg

Budesonide Respirator Suspension 0.5mg

Oxymetazoline Hydrochloride Nasal Solution 0.025% w/v & 0.05% w/v

Xylometazoline Hydrochloride (0.05%) Nasal Drops & (0.1%) Nasal Drops

Injectables

Acetylcysteine Injection

Aminophylline Injection 25 mg/ml

Etophylline 84.7 mg + Theophylline Injection 25.3 mg

CENTRAL NERVOUS SYSTEM

Neurological Disorders Epilepsy

Carbamazepine 200 mg & 400 mg Tablets

Anti-Epileptic

Phenobarbital Injection 60 mg/ml ,100 mg/ml & 200 mg/ml

Phenytoin Sodium Injection 25mg/ml & 50mg/ml

Psychiatric Disorders

Chlorpromazine Injection 25 mg

Fluphenazine Decanoate Injection 25 mg/ml

Haloperidol Decanoate Injection 50 mg/ml

Haloperidol Injection 5 mg/ml

Trifluoperazine HCl Injection 20 mg/ml

Sedatives and Hypnotics

Diazepam Injection 5 mg/ml

Lorazepam Injection 2 mg/ml

Anti-Cholinesterases (Parasympathomimetics)

Neostigmine Methyl Sulphate Injection 0.5mg/ml & 2.5mg/ml

CNS - Cholinestrace Reactivators

Atropine Sulphate Injection 0.25mg/ml, 0.5mg/ml, 0.6mg/ml, 1mg/ml and 1.2mg/ml

CNS - Stimulant (Parasympatholytics)

Pralidoxime Iodide Injection 500mg

Sympathomimetic Amine

Adrenaline Injection 1mg/ml

Carboprost tromethamine Injection 0.332mg/ml

ONCOLOGY (CANCER TREATMENT)

Solid Dosage

Anastrozole USP 1mg Tablets

Aprepitant USP 125mg Capsules

Dasatinib 50 mg & 70 mg Tablets

Erlotinib 100 mg &150 mg Tablets

Everolimus 5 mg &10 mg Tablets

Gefitinib 250 mg Tablets

Imatinib 400 mg Tablets

Lapatinib 250 mg Tablets

Letrozole USP 2.5 mg Tablets

Mercaptopurine BP 50 mg Tablets

Methotrexate BP 7.5mg & 10 mg Tablets

Sorafenib 200 mg Tablets

Tamoxifen USP 10 mg & 20 mg Tablets

Hydroxyurea USP 500 mg Capsules

Nilotinib 200 mg Capsules

Sunitinib Maleate 12.5 mg, 25 mg and 50 mg Capsules

Temozolomide 20mg, 100 mg and 250mg Capsules

Temozolomide 20 mg and 100mg Tablets

Injections

Bendamustine Injection 100 mg

Bleomycin for Injection 15 IU/ Vial & 30 IU/ Vial

Bleomycin HCl 15 mg

Carboplatin Injection 10mg/ml, 50mg/5ml, 50mg/15ml and 450 mg/45 ml

Cisplatin Injection 10 mg & 50 mg

Cyclophosphamide Injection 200 , 500 &1000 mg.

Docetaxel 20 mg/ml, 40 mg and 80 mg

Epirubicin 2mg/ml Injection BP

Epirubicin Hydrochloride for injection 10mg, 50 mg and 100mg

Fludarabine Phosphate for Injection 50 mg USP (Lyophilized)

Fluorouracil Injection 25 mg BP, 50 mg and 100 mg

Fulvestrant Injection 250mg/5ml

Gemcitabine for Injection 200mg and1000 mg USP (Lyophilized)

Goserelin Acetate Injection 3.6 mg

Irinotecan Hydrochloride Injection 10mg/ ml , 20 mg/ml and 100mg/ml

Leucovorin Calcium Injection 50 mg/5ml USP (Lyophilized)

Leuprolide Acetate Injection 3.75mg , 11.25mg and 22.5mg

Methotrexate Injection 500mg and 100 mg

Paclitaxel injection 6 mg , 100 mg , 200 mg , 260 mg and 300 mg

Pemetrexed Disodium For Injection 100mg and 500mg (Lyophilized)

ANAESTHETICS

Atracurium Besylate Injection: 10 mg/ml

Bupivacaine Hydrochloride Injection: 5 mg/ml

Ketamine Injection B.P10 mg and 50 mg

Lignocaine (50 mg) & Dextrose (75 mg) Injection

Lignocaine + Adrenaline Injection: 1:100000,1:200000

Lignocaine Injection:0.5% 10 mg/ml, (1%) 20 mg/ml, (2%) 40 mg/ml , 50 mg/ml and100 mg/ml

Pancuronium Bromide Injection BP: 2 mg/ml

Propofol Injection I.V. :10 mg/ml, 20 mg/ml

Suxamethonium Chloride Injection: 50 mg/ml

Thiopentone Sodium Injection:0.5 gm and 1 gm

Lignocaine & Chlorhexidine Gel

Lignocaine Gel 2% w/v (Sterile)

GLUCOCORTICOIDS

Betamethasone Sodium Phosphate Injection: 4 mg/ml

Dexamethasone Sodium Phosphate Injection: 4 mg/ml and 5 mg/ml

Hydrocortisone Acetate Injection:25 mg/ml 25 mg & Lignocaine HCL 5 mg

Hydrocortisone Sodium Succinate Injection:100 mg and 400 mg

Methylprednisolone Sodium Succinate Injection: 500 mg and 1 gm

Sterile Methyl Prednisolone Acetate Suspension: 40 mg/ml

Sterile Triamcinolone Acetonide Suspension: 10 mg/ml and 40 mg/ml

Methylprednisolone 40mg, 125 mg, 500 mg & 1000 mg Injection

OBSTETRICS/GYNECOLOGICAL

Ergometrine Maleate Injection:0.2 mg/ml & 0.5 mg/ml

Ethacridine Lactate Solution: 1 mg/ml

Methylergonovine Maleate Injection: 0.2 mg/ml

Oxytocin Injection:2 IU/ml, 5 IU/ml and 10 IU/ml

MULTI-VITAMINS & SUPPLEMENTS

Multi-Vitamins

Ascorbic Acid Injection:100 mg/ml and 500 mg/2 ml

Cyanocobalamin Injection: 1000 mcg/ml

Hydroxycobalamine Injection: 1000 mcg

Menadione Injection: 10 mg/ml

Neurovit Injection 1500mcg

Nutravitamin Infusion

Phytomenadione Injection:1 mg/ml,2 mg/ml and10 mg/ml

Pyridoxine Hydrochloride Injection: 50 mg/ml

Thiamine Hydrochloride Injection: 50 mg/ml

Vitamin A Injection: 50000 IU

Vitamin B Complex Injection (B1+B6+B12)

Vitamin B-Complex Injection NFI

Supplements

Calcium Gluconate Injection: 100 mg/ml

Dextrose Injection: 20% w/v,25% w/v, 30% w/v, 33.3% w/v and 50% w/v

ANTI ALLERGIC

Chlorpheniramine Injection 10mg/ml

Diphenhydramine HCL Injection 50mg/2ml & 20mg/2ml

Pheniramine Maleate Injection 22.75mg/ml
 Promethazine Hydrochloride Injection 25mg/ml

ANTIDOTES FOR POISONING

Desferrioxamine Mesilate For Injection 500mg
 Dimercaprol Injection 50mg/ml
 Pralidoxine Chloride For Injection

DIURETIC

Furosemide Injection 10mg/ml

HAEMOSTATIC

Ethamsylate Injection 250mg/2ml
 Tranexamic Acid Injection 100 mg/ml

MUSCLE RELAXANT

Methacarbamol Injection 10mg/ml

OPIOID ANTAGONIST

Naloxone Hydrochloride Injection 400mcg

VASOCONSTRICTORS

Mephenteramine Sulphate Injection 15mg/ml & 30mg/ml
 Ephedrine Injection 30mg/ml & 50mg/ml

VASODILATORS

Hydralazine Hydrochloride Injection 20mg/ml
 Pentoxyphylline Injection 20mg/ml
 Papaverine Injection 30mg & 40mg

ERECTILE DYSFUNTION

Sildenafil Citrate Chewable Tablets 50mg and 100mg
 Tadalafil Tablets 2.5mg, 5mg ,10mg and 20mg

NUTRACEUTICALS

20 Strains Probiotics Sachets
 Calcium Combination
 Cholecalciferol Sachet
 Curcumin
 Glucosamine HCl, Chondroitin & MSM Effervescent Tablet
 Melatonin, Phospholipids and Inositol Tablets
 Multivitamins, Multiminerals & Amino Acid Syrup
 Rosehip Extract, Boswellia Serrata Extract and Devil's Claw Extract Sachet.
 Vitamin C
 Vitamin D3 Drop

EYE / EAR

Antibiotics / Antibacterials

Chloramphenicol Eye Drops 0.5% w/v
 Ciprofloxacin + Dexamethasone Eye Drops
 Ciprofloxacin Ophthalmic Solution 0.3% w/v
 Gentamicin Eye Drops 0.3% w/v
 Natamycin Ophthalmic Suspension USP, Eye/Ear drops 5% w/v
 Norfloxacin Ophthalmic Solution 0.3% w/v
 Sulfacetamide Sodium Eye Drops 10% w/v
 Tobramycin Ophthalmic Solution 0.3% w/v

Glucocorticoids

Betamethasone & Neomycin Eye Drops
 Betamethasone Eye Drops 0.3% w/v
 Dexamethasone (0.1%) & Neomycin (0.5%) Eye/Ear Drops
 Dexamethasone Sodium Phosphate Ophthalmic Solution 0.1% w/v
 Prednisolone Acetate + Lignocaine + Chloramphenicol Ear Drops
 Prednisolone Acetate Ophthalmic Suspension 10mg/ml

Mydriatics

Atropine Eye Drops 1% w/v
 Tropicamide Ophthalmic Solution 1% w/v

Use In Glaucoma

Pilocarpine Nitrate Ophthalmic Solution 2% w/v & 4% w/v
 Timolol Maleate Ophthalmic Suspension 0.25% w/v & 0.5% w/v

Miscellaneous

Diclofenac Eye Drops 1% w/v
 Hydroxy Propyl Methyl Cellulose Ophthalmic Solution 2% w/v

Miscellaneous products- External preparations

Beta estradiol 80gm gel
 Acyclovir Cream 5%w/w
 Amorolfine 0.25% w/w 30gm
 Betamethasone Dipropionate Cream 0.05%
 Calamine Lotion 15%
 Clindamycin 1% w/w & Adapalene 0.1 %
 Clindamycin Phosphate 1% w/w & Nicotonamide 4% w/w

Clobetasol Dipropionate 0.05% w/w

Clobetasol Dipropionate 0.05%w/w & Clotrimazole 1%

CREAM / LOTION

Coal Tar-1 % w/w + salicylic acid 3% w/w Shampoo

Desonide 0.05% w/w Cream

Erythromycin Gel

Fluorometholone 0.1% w/w eye ointment

Fluorouracil 1% w/w Cream

Fluticasone Propionate 0.05% w/w Cream

Gamma Benzene Hexachloride Lotion 1 %

Gentamycin Cream 1%.

Heparin Sodium 200 IU Ointment

Hydroquinone 4% Cream

Hydroquinone USP 2.0% W/W Cream

Hydroxy Propyl Methyl Cellulose eye gel 2 % w/w Gel

Itraconazole 1% w/w Ointment

Ketaconazole Cream 2 %

Ketoconazole 2% Shampoo

Ketoconazole 2% w/v + Zinc Pyrithione 1% w/v Shampoo

Ketoconazole Lotion 2 %

Luliconazole 1 % w/w Ointment

Magnesium Sulphate(58%), Sulphacetamide (2.50%),

Urea (1%w/w) and Glycerine

Medium chain triglycerides oil

Metronidazole 0.75% Cream

Minoxidil 2% w/v Lotion

Minoxidil Gel 2 %, 5 % & 10 %

Minoxidil Oil 2%, 5% & 10 %

Mometasone 2% + Fusidic Acid 2% Cream

Mometasone Furoate 0.1 % w/w Cream

Mometasone furoate 0.1% Salicylic Acid 5% Cream

Permethrine Cream 10%

Permethrine Lotion 5 % & 10 %

Povidone - Iodine 0.075 mg/ml Solution (Surgical Scrub)

Salicylic Acid 6.0% & Benzoic Acid 3.0 %

Selenium Sulfide Lotion USP 2.5 % W/V Lotion.

Sertaconazole 2 % w/w Cream

Silver Nitrate 0.2% Ointment

Silver Sulfadiazine Cream 1.0 % w/w

Sodium Chloride 6 % w/w 3 gm Ointment

Sodium Chloride 6 % w/w Gel

Sulphacetamide (2.5%), Glycerine

Sun Screen / UV Ban Lotion (Avobenzone Titaniumoxide 2 %, Oxybenzone 3 % and Octylmethoxy, Cinnamate 7.5%)

Tacrolimus 0.03 % w/w Ointment & 0.1 % w/w Ointment

Terbinafine HCL 1 % w/w Cream

Terbinafine Topical 1 % w/w + Mometasone Topical 0.1 % w/w Cream

Tretinoin 0.025 % w/w Cream

Triamcinolone Acetonide, 0.1 % w/w Cream

For more information contact:

TAWWAB PHARMA PRIVATE LIMITED

F11-Haware Centurion, Plot no.88-91, Seawood Nerul, Navi Mumbai 400706, Maharashtra, India.
 Website: www.tawwabpharma.com • Email ID: info@tawwabpharma.com • Tel: 0091-7506455545